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CHEUNG KEE CANVAS LTD
G/F352 RECLAMATION STREET KOWLOON HONGKONG

TEST(S) CONDUCTED:
(1) FLAMMABILITY TEST AS PER EUROPEAN STANDARDS ON SAFETY OF TOYS EN71-2:2011
SAMPLE DESCRIPTION PROVIDED BY CLIENTS:

SAMPLE DESCRIPTION : PVC TARPAULIN CK 2007 0.30MM*72 " WIDTH

SAMPLE DESCRIPTION ASSIGNED BY LABORATORY:
DATE RECEIVED: MAY 13,2013 (AM)
DATE TESTED: MAY 13 - MAY 17, 2013

SAMPLE COLOR& DESCRIPTION
(001)

CONCLUSION OF TEST RESULTS:

SAMPLE ID TEST ITEM CONCLUSION
(001) FLAMMABILITY TEST PASS
REMARK:

(1) THE RESULT RELATES ONLY TO THE ITEMS TESTED.
(2) ALL TEST ITEMS WERE PERFORMED ACCORDING TO CLIENT'S REQUIREMENT.

FOR AND ON BEHALF OF UL VS SHANGHAI LIMITED SHENZHEN BRANCH
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TEST RESULT(S) & METHOD(S):

1. FLAMMABILITY TEST
AS PER EUROPEAN STANDARDS ON SAFETY OF TOYS EN71-2:2011

THE FOLLOWING CLAUSES ARE IDENTIFIED TO BE APPLICABLE:
AGE GRADING FOR TESTING : AGES 3+

SAMPLES QUANTITY : 1PCS
SAMPLE ID ¢ 001
CLAUSE TEST ITEMS ASSESSMENT
4.1 GENERAL-CELLULOID REQUIREMENT PASS
4.4 TOYS INTENDED TO BE ENTERED BY A CHILD PASS
REMARK:

THE SUBMITTED SAMPLE WAS EXAMINED NOT A COMPLETED TOY. HOWEVER, AS REQUESTED BY THE
APPLICANT, THE SUBMITTED SAMPLES WAS ASSESSED UNDER THE REQUIREMENT OF EN71 AND THE RESULT
MET THE REQUIREMENT OF THE STANDARD.
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